SPORTON

LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

= o
Spectrum |"'}’ Spectrum I - l
Ref Level 30.00 dém Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit heck [ SPURIGUIE GHNEK DS _ PAES
20 Al\llll _$PURIOUS_)INE_ABS | Y] 20 Einu _$PURIOUS INE_ABS PARS
10 da. } 10 g8 {
odi | 0 de { l
| I 1L
-10 dBm J 4 ~10.dBa IJJ 1
SPURIGUS.LINE ABS. Jr | { ]
-20 éBm 1 -20 dém : YUK
J
-30 8 ! '1 -30.dBm I
" \ i i JJ h
~40.d8 Ié v] m/ ﬁ{ ! 2l IF“ ;nv #’]!‘;V \R
/ Il AL N
A o (A | Ao M AN \
5048 f ;/\‘* = }{ ablh rJ!l e b F!m,l_t‘ o derel & ’.1‘ | P ¥l o £\
A ! U PRk T ) / A I AT Y Y i
/ —~1 U PN VLT N ohj“ Vi WIH W
-60 dBm =
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ({['Start 706.0 MHz 3003 pts Stop 725.0 MHZ
| Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Aimit | Rangetow | Rangeup | REBW | Frequency | poweraAbs | ALimit
690,000 Mz 698,900 MHz 100.000 khz 695.89555 MHz -37.09 dém -24.00 db 706.000 MHz 716.000 MHz 100,000 kHz 71539560 MHzZ 21.03 dbm ~6.97 db
096900 Mz 699.000 MHz 30.000 kHz 698.99845 MHz -36.91 dém | -23.91de 716.000 MHz 716.100 MHz 30.000 kiz 716.02632 MHz | -34.02 dBm -21.02 db
iRl 0 - HLR LA L €59.0442 MHz 21.03 d8m -8.97 db 716.100 MHz | 725.000 MHz 100,000 kHz 716.10445 MHz -34.76 dém -21.76 db
-~
L JL J L b ]
Date: 25.JUL.2015 10.02.54 PRSI o gE ol
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum l‘g’ Spectrum I -
Ref Level 30.00 dém  Offset 11.80 de Mode Auto Swesp Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit heck PA [ SPURIGUIE CHNEK2ES_ [T
20 ghine §PURIOUS_LINE_ABS | PABS 20 ghine _$PURIOUS L INE_ABS_ PARS
10 de. 10 d8m
VAN ST A M P A A A B sy [«.,Nv- et it it P ANt o N s
0 dB | o ffe
-10 d8m % -1L dBm
SPURIOUS._ \ |
~20 dBr J \ 40 de:
3068 /30 L
il I k"\
4038 —— -40 d ] 3
e el \
-50 gl 50 dp
N~
60 % -60 d:
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions Spurious Emissions
Range Low Range Up | RBW 1 Frequency | Powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequenc: [ Powerabs | ALimit
S$90.000 M= ] 640, 500IMHz 100.000 kilz S99,90806 Mz -33.48 dém -20.48 dB 706.000 MHz ___ 716.000 MHz 100.000 kHz 710.36064 MHz 4.17 dbm ~25.83 dB
S96.900 M3 599.000 MHE 30.000 kHz 698.96469 MHz -36.57 dém | -23.57 d8 716.000 MHz 716.100 MHz 30.000 kiz 716.01154 MHz | -39.41 dBm -26.41 dB
Si00 It 00000 Mz LR LT 707.26673 MHz 4.10 d&m -25.90 dB 716.100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -36.85 dém -23.85 db
) I o8 i
L JU J L N (T )

Date: 25 JUL. 2015 09.57:12

Date: 25 JUL 2015 10:09 49

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-20 of 28

Report Template No.: BU5-FGLTE Version 1.3



SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

= an
Spectrum |"'}’ Spectrum I - l
Ref Level 30.00 dém Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr (@1 AvgPwr
Limit Gheck | SPURIGUE CHMNEKARS PARS
20 A"\"“ _$PURIOUS_)INE_ABS | 20 Einu _$PURIOUS_)INE_ABS PARS .
10 de: f 10 dBm J'
| |
| | [\
-10 dBm f -10 dBs L
SPURIOUS_LINE_ABS_ | l‘l, ,J 'l
-20 dBm ; -20 dém Y
A TN
/ | \
-30d8 t -3Q, dBm - -
\
] i i
c /4 4 | i ! L
£ k { r i I\ X \'\F 1 .IF ¥ m
e o WL TSI N Y A Y A S0 o
Y v A ¥ v 1 AT N
\ \ M A ol ,ﬂu N Y \JJ
\ _/_A.-_,g‘ ¥ Lj[ \ ! (7] l\, & _‘lvjl\ql.‘ ¥ 17 VR 7
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ({['Start 706.0 MHz 3003 pts Stop 725.0 MHZ
| Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | ROW | Frequency |__Powerabs | Aimit | Rangetow | Rangeup | REBW | Frequency | poweraAbs | ALimit
690,000 MHz 698,900 MHz 100,000 kHz 698.88666 MHz -38.66 dem -25.66 dB 706.000 MHz 716.000 MHz 100,000 kHz 715.38561 MHz 19,74 dBm -10.26 0B
698.900 MMz 699.000 MHz 30.000 kHz 698,99865 MHz -38.17 d&m | -25.17 dB 716.000 MHz 716.100 MHz2 30,000 kHz 716.02093 MMz -35.40 dBm -22.40 dB
699,000 MHz 709.000 MHz 100,000 kHz 609, 56444 MHz 19.66 dém -10.34 db 716.100 MHz 725.000 MHz 100,000 kHz 716.10445 MHz | -35.36 dém -22.36 db
"

Date: 25.JUL. 2015 10.01:00

Date: 25 JUL 2015 10:1338

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum l‘g’ Spectrum I -
Ref Level 30.00 dém  Offset 11.80 de Mode Auto Swesp Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit Gheck PA [ SPURIGHIE GHNEKARS_ PARS
20 A‘_\“ll' _$PURIOUS_) INE_ABS | PABS 20 EIHU _$PURIOUS_JINE_ABS_ PARS
10 d& 10 d8m
0 dBrr A PN AP A R AN A 0 fv;(-v"v‘\ AN A s s
| ha
-10 d8m t -1rD dem
SPURIOUS_LINE_A J | |
-20 dbr 1 ] [[f o de !
| \ N |
i / I 1
-30 e o |[f+20 Y
| l
-40 08 J -30dp (e
— 1
/ ¥ EORe
50 gt 50 de
. -
=60 o8 -60 d:
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions Spurious Emissions
Range Low Range Up | RBW 1 Frequency | Powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequenc: [ Powerabs | ALimit
690,000 MHz 698,900 MHz 100,000 kHz 608.88666 MHz -34.50 d&m -21.50 d& 706.000 MAZ 716,000 MHZ 100,000 kHz 708.51239 MHz 3.44 dBm ~26.56 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.97547 MHz -37.97 dem | -24.97 dB 716.000 MHz 716.100 MHz2 30.000 kHz 716.00035 MHz | -39.67 dbm -26.67 dB
(T 0 (6 e I T KT 70168232 MHz 2.79 dém -27.21 d8 716.100 MHz | 725.000 MHz 100,000 kHz 716.11334 MHz -37.55 dm -24.55 b
)|
L L ) L N (T )

Date: 25 JUL. 2015 09.59:06

Date: 25 JUL 2015 10:11:44

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-21 of 28

Report Template No.: BU5-FGLTE Version 1.3



SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum Spectrum |
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PARS Limit tLImck
Ine $PURIOUS LINE ARS PABS Ine $PURIOUS | INE ABS
-10 deRRE— -10 AR
SPURIOUS_LINE_ABS _SPURY LINE_ABS
20 dB -20 dBi
<30 dB <30 dB
-40 dBm -40 dBr
P [ =
-50 dB - -50 dB -~
-70 dBrm -70 dBi
80 dB: -80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 689.83508 MHz -58.08 dém -45.08 dB 30.000 MHz 690,000 MHz 100.000 kHz 685.21739 MHz -58,15 dBm -45.15 db
725.000 MHz 1.000 GHz 100.000 kHz 883.37912 MHz -57.66 dBm -44.66 dB 725.000 MHz 1.000 GHz 100.000 kHz 975.96154 MH2 -57.75 dBm -44.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.74581 GHz -46.96 dBm -33.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,82179 GHz | -46.87 dBm -33.87 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99375 GHz -42.27 dBm -29.27 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99625 GHz -42.47 dBm -29.47 db
7.000 GHz 9.000 GHz 1.000 MH2 7.85754 GH2 -42.56 dBm -29.56 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86053 GH2 -42.60 dBm -29.60 dB
i m N W
L JL J 8 L J

Date: 25.JUL 2015 1036 48

Date: 25.JUL 2015 1039.43

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum |

Date: 25.JUL 2015 104213

Date: 25.JUL 2015 104119

Spectrum
Ref Level 0.00 dem  Offset 11.80 dg Mode Auto Sweep Ref Level 0.00 dém  Offset 11.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr | R
Limit (heck PAB Limit thur,k PAB
Ine $PURIOUS | INE_ABS Ine SPURIOUS |INE ABS
-10 deRRE— -10 d8RE—
_SPURIOUS_LINE_ABS US_LINE_ABS
20 db
-30 By -30 dB
-40 dBm: -40 dBm
> N A » N TS
. e’
-50 db - -50 dB
> "
-70 dBrr -70 dBr
-80 dB! -80 dB
90 db 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 679.26036 MHz -57.97 dém -44.97 db 30,000 MHz 690,000 MHz 100.000 kHz 667.40630 MHz -57.93 dém -44.63 db
725.000 MHz 1.000 GHz 100.000 kHz 879.25824 MHz -57.56 dBm -44.56 dB 725.000 MHz 1.000 GHz 100.000 kHz 900.68681 MHz -57.58 dBm -44.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.62 dBm -32.62 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,80930 GHz | -47.06 dBm -34.06 dB
3.000 GHz 7.000 GHz 1,000 MHz 9925 GHz -42.48 dBm -29.48 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,99525 GHz -42.45 dBm -29.45 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.87003 GHz -42.49 dBm -29.49 dB 7.000 GHz .000 GHz 1.000 MHz 7.53712 GHz -42.71 dBm -29.71 dB
X e T —
L JL J 8 L J

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-22 of 28

Report Template No.: BU5-FGLTE Version 1.3




SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

\ JL J

Date: 25.JUL 2015 105127

Spectrum pectrum
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PARS Limit tLImck
Ine $PURIOUS LINE ARS PABS Ine $PURIOUS | INE ABS
-10 deRRE— -10 AR
SPURIOUS_LINE_ABS 5 E_ABS
20 dBt
<30 dB <30 dB
-40 dBm -40 dBr —_—
-50 dBi L -50 dB -
-70 dB -70 dB
-80 dB: -80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
 Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 676.64168 MHz -58,19 dBm -45.19 dB 30.000 MHz 690,000 MHz 100.000 kHz 685.21739 MHz -58.24 dBm -45.24 dB
725.000 MHz 1.000 GHz 100.000 kHz 949.58791 MHz -57.70 dBm -44.70 dB 725.000 MHz 1.000 GHz 100.000 kHz 876.23626 MH2 -57.68 dBm -44.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42964 GHz2 -46.80 dBm -33.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,66583 GHz | -47.06 dBm -34.06 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,98225 GHz -42,50 dBm -29.50 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,99725 GHz -42.24 dBm -29.24 db
7.000 GHz 9.000 GHz 1.000 MH2 7.86253 GH2 -42.55 dBm -29.55 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85554 GH2 -42.60 dBm -29.60 dB
X YT & Y L
8 L J

Date: 25.JUL 2015 105221

LTE Band

12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum I Spectrum I
RefLevel 0.00 dém Offset 11.80 de Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr |
Limit thr_-r_l. Limit (Lhnck PAB
_10 dipE—$PURIOUS LINE ARS .10 dipe_$PURIOUS LINE ARS
_SPURIO NE_ABS ABS
~20 dB
<30 dB -30 dB
-40 dbm -40 dBm
PP— PR Y
-50 dB - -50 db H
-70 dBrr -70 dBrr
-B0 dB -B0 dB
90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 664.55772 MHz -56.00 dém -45.00 db 30,000 MHz 690,000 MHz 100.000 kHz 682.57871 MHz -58,26 dBm -45.26 db
725.000 MHz 1.000 GHz 100.000 kHz 997.39011 MHz -57.67 dBm -44.67 dB 725.000 MHz 1.000 GHz 100.000 kHz 939.69780 MH2z -57.68 dBm -44.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80030 GHz -46.89 dBm -33.89 dB 1.000 GHz | 3.000 GHz 1.000 MHz 1.39865 GHz | 46,94 dBm -33.94 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,98725 GHz -42.43 dBm -29.43 db 3.000 GHz 7.000 GHz 1,000 MHz 6,97775 GHz -42.59 dBm -29.59 db
7.000 GH2 9.000 GHz 1.000 MHz 7.86053 GHz -42.61 dBm -29.61 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85854 GH2 -42.71 dBm -29.71 dB
X T & T T

8 JL J

Date: 25.JUL 2015 051816

Date: 25.JUL 2015 091910

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-23 of 28

Report Template No.: BU5-FGLTE Version 1.3



SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

8 JL J

Date: 25.JUL 2015 082141

it VI e

Spectrum I pectrum | e
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PARS Limit thn}ck PARS
SPURIOUS LINE ARS PABS -10 4dBE—$PURIOUS LINE ARS PABS
ABS
-30 dBy
-40 dBrr
—— pa— — Py
L -50 dB :
-70 dB
-80 dB
-90 oy
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
 Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | Alimit Rangelow | Rangeup | RBW. | Frequency | __Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 689.83508 MHz -58.21 dém -46.21 dB 30,000 MHz 690,000 MHz 100.000 kHz 671.03448 MHz -58,22 dém -46.22 dB
725.000 MHz 1.000 GHz 100.000 kHz 957.82967 MHz -57.39 dBm -44.39 dB 725.000 MH2z 1.000 GHz 100.000 kHz 871.84066 MHz | -57.68 dBm -44.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -46.04 dBm -33.04 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,64384 GHz | 46,79 dBm -33.79.dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99975 GHz -42.46 dBm -29.46 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99675 GHz -42.53 dBm -29.53 db
7.000 GHz 9.000 GHz 1.000 MH2 7.85704 GH2 -42.66 dBm -29.66 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85454 GH2 -42.61 dBm -29.61 dB
i

Jl

Date: 25.JUL 2015 09.20.47

(111111

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 25.JUL 2015 0930 55

Spe m I pectrum |
Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr | R
Limit lt;hv:r_k PABS Limit (ler,k PABS
Ine SPURIOUS |INE ABS PABS Ine SPURIOUS |INE ABS
-10 deRRE— -10 A8
US_LINE_ABS K
-30 dB
-40 dBm
B I T [ o~
- -50 db -
-70 dBrr
-80 dB -80 dB
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 685.87706 MHz -58.07 dém -45.07 dB 30.000 MHz 690,000 MHz 100.000 kHz 679.28036 MHz -58,33 dém -45.33 dB
725.000 MHz 1.000 GHz 100.000 kHz 900.13736 MHz -57.60 dBm -44.60 dB 725.000 MHz 1.000 GHz 100.000 kHz 967.44505 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,65034 GHz -46.89 dBm -33.89 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,66483 GHz | -46.64 dBm -33.64 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99375 GHz -42,37 dBm -29.37 db 3.000 GHz 7.000 GHz 1,000 MHz 6,98075 GHz -42.50 dBm -29.50 db
7.000 GHz 5.000 GHz 1.000 MHz 7.86053 GHz -42.65 dBm -29.65 dB 7.000 GHz .000 GHz 1.000 MHz 7.86003 GHz -42.63 dBm -29.63 dB
X T &8 T L
L JL J 8 L J

Date: 25.JUL 2015 0931:49

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-24 of 28

Report Template No.: BU5-FGLTE Version 1.3



SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

8 JL J

Date: 25.JUL 2015 094103

it VI e

Spectrum I pectrum | e
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PARS Limit thn}ck PARS
SPURIOUS LINE ARS PABS -10 4dBE—$PURIOUS LINE ARS PABS
ABS
30 dB
-40 dBrr
— pre—"_ | PR a— ]
- -50 dB =
-70 dB
-80 dB
-90 oy
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
 Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW Frequency | _Powerabs | Alimit Rangelow | Rangeup | RBW. | Frequency | __Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 682.57871 MHz -58.11 dBm -46.11 dB 30,000 MHz 690,000 MHz 100.000 kHz 671.36432 MHz -57.91 dBm -44.61 dB
725.000 MHz 1.000 GHz 100.000 kHz 873.48901 MHz -57.56 dBm -44.56 dB 725.000 MH2z 1.000 GHz 100.000 kHz 896.29121 MHz | -57.55 dBm -44.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84829 GHz -46.83 dBm -33.83 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,81380 GHz | -46.93 dém -33.93 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99925 GHz -42,34 dBm -29.34 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99125 GHz -42.26 dBm -29.26 db
7.000 GHz 9.000 GHz 1.000 MH2 7.85854 GH2 -42.40 dBm -29.40 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86153 GH2 -42.68 dBm -29.68 dB
i

Jl

Date: 25.JUL 2015 094157

(111111 )

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 25 JUL 2015 054428

Spe m I pectrum |
Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr | R
Limit lt;hv:r_k PABS Limit (ler,k PABS
Ine SPURIOUS |INE ABS PABS Ine SPURIOUS LINE ARS
-10 deRRE— -10 dafH
5 US_LINE_ABS 4 <
-30 dB
-40 dBm
= TR By ")
1 _— 25 !
-70 dbr
-80 dB| -80 dB
-90 dB -90 dBi
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 644.31784 MHz -58.22 dém -45.22 dB 30.000 MHz 690,000 MHz 100.000 kHz 670.70465 MHz -58,22 dém -45.22 dB
725.000 MHz 1.000 GHz 100.000 kHz 983.92857 MHz -57.56 dBm -44.56 dB 725.000 MHz 1.000 GHz 100.000 kHz 991.89560 MH2 -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.31 dBm -33.31 dB 1.000 GHz | 3.000 GHz 1.000 MHz 1.41115 GHz | -46.31 dBm -33.31d8
3.000 GHz 7.000 GHz 1,000 MHz 6,98725 GHz -42,31 dBm -29.31 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,99275 GHz -42.28 dBm -29.28 db
7.000 GH2 9.000 GHz 1.000 MHz 7.06673 GHz -42.62 dBm -29.62 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86753 GH2 -42.52 dBm -29.52 dB
X I &8 T L
L JL J 8 L J

Date: 25.JUL 2015 09.43:34

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-25 of 28

Report Template No.: BU5-FGLTE Version 1.3



SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band

12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e =verwr
Limit fheck PARS Limit tLImck
FEURIOUS LINE ABS PABS .10 &dne $PURIOUS LINE ABS
INE_ABS 5 E_ABS
.30 dB
-40 dBr
o rstmman, N Pt
- -50 dB -
-70 dBi
-80 dB -80 dBi
-90 B 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 680.26587 MHz -58.00 dém -45.00 db 30,000 MHz 690,000 MHz 100.000 kHz 675.32234 MHz -58.12 dBm -45.12 dB
725.000 MHz 1.000 GHz 100.000 kHz 914.97253 MH2 -57.49 dBm -44.49 dB 725.000 MHz 1.000 GHz 100.000 kHz 998.76374 MH2 -57.54 dBm -44.54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.98 dBm -33.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,65784 GHz | 47,00 dBm -34.00 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99575 GHz -42,33 dBm -29.33 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,99975 GHz -42,39 dBm -29.39 db
7.000 GHz 9.000 GHz 1.000 MH2 7.86303 GH2 -42.31 dBm -29.31 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86253 GH2 -42.72 dBm -29.72 dB
i m r W
8 L J

\ JL J

Date: 25.JUL 2015 0954 36

Date: 25.JUL 2015 095342

LTE Band

12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum I Spectrum I
RefLevel 0.00 dém Offset 11.80 de Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr |
Limit thr_-r_l. Limit (Lhnck PAB
_10 dipE—$PURIOUS LINE ARS .10 dipe_$PURIOUS LINE ARS
_SPURIO NE_ABS ABS
~20 dB
<30 dB -30 dB
-40 dbm -40 dBm
= = i
-50 dB - -50 db .
-70 dBrr -70 dBrr
-80 dB -80 dB
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 658.17091 MHz -58.25 dBm -46.25 db 30,000 MHz 690,000 MHz 100.000 kHz 689.17541 MHz -58.14 dBm -45.14 db
725.000 MHz 1.000 GHz 100.000 kHz 983.32418 MH2 -57.55 dBm -44.55 dB 725.000 MH2 1.000 GHz 100.000 kHz 928.43407 MH2z -57.43 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.81 dBm -33.61 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,65734 GHz | 47,03 dBm -34.03 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99875 GHz -42.25 dBm -29.25 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99775 GHz -42,30 dBm -29.30 db
7.000 GH2 9.000 GHz 1.000 MHz 7.86403 GHz -42.63 dBm -29.63 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.05974 GH2 -42.45 dBm -29.45 dB
X T & T T

8 JL J

Date: 25 JUL 2015 100349

Date: 25.JUL 2015 10.04 44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

8 JL J

Date: 25.JUL 2015 100714

it VI e

Spectrum I pectrum | e
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PARS Limit thn}ck PAPS
FEURIOUS LINE ABS PABS -10 4dBE—$PURIOUS LINE ARS PABS
ABS
30 dB
-40 dBrr
'y — —
- -50 db e
-70 dB
-80 dB
-90 oy
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
 Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW Frequency | _Powerabs | Alimit Rangelow | Rangeup | RBW. | Frequency | __Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 682.24888 MHz -57.99 dém -44.69 db 30,000 MHz 690,000 MHz 100.000 kHz 689.83508 MHz -58,23 dBm -46.23 db
725.000 MHz 1.000 GHz 100.000 kHz 911.95055 MHz -57.42 dBm -44.42 d 725.000 MH2z 1.000 GHz 100.000 kHz 922.93956 MHz | -57.60 dBm -44.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -46.61 dBm -33.61 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,76381 GHz | -47.16 dBm -34.16 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,98825 GHz -42,37 dBm -29.37 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,99875 GHz -42.54 dBm -29.54 db
7.000 GHz 9.000 GHz 1.000 MH2 7.05724 GH2 -42.67 dBm -29.67 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86103 GH2 -42.64 dBm -29.64 dB
i

8 Jl

Date: 25.JUL 2015 10.06.20

(111111

Highest Channel / QPSK

Highest Channel / 16QAM

8 JL J

Date: 25.JUL 2015 10.16.27

Spe m I pectrum |
Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr | R
Limit lt;hv:r_k PABS Limit (ler,k PABS
Ine SPURIOUS |INE ABS PABS Ine SPURIOUS LINE ARS
-10 deRRE— -10 A8
5 US_LINE_ABS K
-30 dB
-40 dBm
=T BT T
T
e 50 db 3
-70 dBrr
-80 dB -80 dB
-90 dB -90 dBi
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 678.95052 MHz -58,18 dém -45.18 dB 30.000 MHz 690,000 MHz 100.000 kHz 676.31184 MHz -58.27 dém -45.27 dB
725.000 MHz 1.000 GHz 100.000 kHz 986.12637 MHz -57.55 dBm -44.55 dB 725.000 MHz 1.000 GHz 100.000 kHz 969.09341 MH2 -57.60 dBm -44.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz ~46.91 dBm -32.91 dB 1.000 GHz | 3.000 GHz 1.000 MHz 1.41365 GHz | ~46.75 dBm -33.75 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,98525 GHz -42.50 dBm -29.50 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99475 GHz -42,34 dBm -29.24 db
7.000 GH2 9.000 GHz 1.000 MHz 7.85754 GHz -42.51 dBm -29.51 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85354 GH2 -42.68 dBm -29.68 dB
Y T %8 T L

¥ Il
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saronas. FCC RF Test Report

Report No. : FG571610B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0004
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0016

PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:

1. Normal Voltage = 3.8V.

2. The frequency fundamental emissions stay within the authorized frequency block.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-28 of 28

Report Template No.: BU5-FGLTE Version 1.3




s=amranas. FCC RF Test Report Report No. : FG571610B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.14 4.87 4.84 5.91
Middle CH 4.23 4.93 5.16 5.88 PASS
Highest CH 4.46 4.84 5.39 5.94
SPORTON INTERNATIONAL INC. Page Number : A17-1 of 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE Version 1.3



SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

(= | (=)
Spe ] ks Spectrum s
Ref Level 30.00 dBm  Offset 11.60 d8 Ref Level 30.00 dBm  Offset 11.60 08
o _art 008 AQT 1.6 ms @ RBW 10 MHz e Att 008 AQT 1.6 ms @ RBW 10 MHz
@153 View @154 View
0 0.3 -
0.01 By 0,01 A By
A\
N \
1E-03 1£-03 ¥
| |
l
|
1E 1E. ¥
1E-05 5 1E-05 1 y
i
E 709.0 MHz Mean Pywr + 20,00 dB. E 7090 MHz Mean Py + 20.00 dB.
Function Samples: Y istribution Function Samples: 100000
| _Peak | crest | 10% | 100 | 0.19% | 0.01% | Mean | Pesk | crest | 10% | 19 | 0.19% | o0.01% |
Trace 1 25.32 cam .16 4B 2.70 d& 4.0 db 414 dB +.20 dB Trace 1 [ 21.60 cem | 2666 cam 5.26 0B 2.41d8 4.26 dB 4.87 dB 5.10 dB
— .
Date: 2502015 00:5231 Date: 25,0 2015 005249
Spect Spectrum
Ref Level 30.00 dBm Offset 11 .60 0§ Ref Level 30.00 dBm  Offset 11 61 o8
o At 008 AQT 1.6 ms @ RBW 10 MHz o Att :0d8  AQT 1.6 ms @ RBW 10 MHz
(@155 view @155 view
e - e
0 e~ 0.3
|
0.01 ,‘ ~ 0.01 SN -
103 t 1E-03 A
3
t 1
l '*
1E 1 1E !
1E-05 : 5 1E-05 L ~,
F:-_p"riu.u MHz z Mean Pywr + 20,00 dB. E—r Mean Py + 20.00 dB.
Y Function Sampl 00000 " Function Samples: 100000
Mean | Pesk | crest | 10% | 19 | 0% | 001% | Mean | Pesk | crest | 10% | 19 | ©0.1% | 001% |
Trace 1 [ 7127 cém | 2552 cem +.25 4B 2.96 d& $.20 dB 4.23 dB 4.32 dB Trace 1 [71.51 cbm | 26.71 ceém 5.20 9B 7.43 dB 435 dB +.93 dB 5,16 dB
Date: 25,0 2015 005318 Date: 2502015 00:53:43
(=) (=)
Spe k3 Spectrum b
Ref Level 30.00 dBm  Offset 11.60 d8 Ref Level 30.00 dBm  Offsat 118
o Att 08 AQT 1.6 ms @ RBW 10 MHz o att 2008 AQT 1.6 ms @ RBW 10 MHz
(@155 view o1
e
0 - 0.1 -
0,01 t « 0,01 X ~
\
1£-03 1E-03
I = 1
| |
| t
|
1E T 1E |
| t
1E-05 1 5 1E-05 T 0
‘ ‘1
Ep"hf.ﬁ"mm Mean Pywr + 20,00 dB. Hz Mean Pwr + 20.00 dB
Y Function Samples: 100000 " g Function Samples: 100000
Mean | Pesk | crest | 10% | 19 | 0% | 001% | Mean | Pesk | crest | 10% | 19 | ©0.a19% | 001% |
Trace 1 21.22 cBm 25.68 cBm 4.46 dB 2.67 di 4.38 dB 4,46 dB 4,46 dB Trace 1 21.50 cBm 26.72 Bm 5,22 dB 2.32 d& 4.23 dB 4.84 dB 5.07 dé
— e oot e
Dste: 25002015 00:54.17 Date: 25,40 2015 005450
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

Spectrum (& Spectrum (=
Ref Level 30.00 dBm  Offset 11.60 d8 Ref Level 30.00 dBm  Offset 11.60 08
o _art 008 AQT 1.6 ms @ RBW 10 MHz e Att 008 AQT 1.6 ms @ RBW 10 MHz
@153 View @15 View
I
0 0.3 s
‘L
0.01 j S~ 0.01 v e
1 \
1E-03 1£-03
vl
‘\
1E 13 1E. T
{ "
\ |
1E-05 T 5 1E-05 + 5
{ 5 1
|
E 709.0 MHz Mean Pywr + 20,00 dB. E 7090 MHz Mean Py + 20.00 dB.
Y ion Function Samples: 100000 " Function Samples: 100000
Mean | Pesk | crest | 10 | 1% | o019 | 0019 | Mean | Pesk | crest | 10% | 19 | ©0.1% | o001% |
Trace 1 [ 70.52 cem | 25.44 cBm 4.92 4B 3.13 db 475 db 4.4 dB +.90 4B Trace 1 [ 70.52 cém | 26.09 cem 6.47 0B 2.99 dB 4.36 dB 5.91 de 5.20 dE
g g
Date: 25,0 2015 005119 Date: 25402015 00:59:29
(= | (=)
Spectrum ks Spectrum ki
Ref Level 30.00 dBm Offset 11 .60 0§ Ref Level 30.00 dBm  Offset 11 61 o8
o At 008 AQT 1.6 ms @ RBW 10 MHz o Att 008 AQT 1.6 ms @ RBW 10 MHz
(@155 view @155 view
e
g \‘\,
o = 0.3
0.01 ‘ ~ 0.01 - ~
i N
\
1 X ;
1E-03 1£-03 “,
;4
1E i 1E J‘.
'] 1\
1E-05 7 5 1E-05 ~,
F:-_p"riu.u MHz Mean Pywr + 20,00 dB. E—r'}iﬁ'ﬁ"mm Mean Py + 20.00 dB.
Y Function Samples: 100000 " ion Function Samples: 100000
Mean | Pesk | crest | 10% | 19 | 0.1% Mean | Pesk | crest | 10% | 19 | 0.1% 0190
Trace 1 20.41 cBm 25.65 cBm 523 dB 3.26 d& 5.04 dB 5.16 dB Trace 1 20.55 cBm 26.94 cBm 6.37 dB 2.99 d& 4.96 di 5.88 dB 3 dB
" g
Date: 25,40 2015 0051:39 Date: 25,0 2015 00:51:51
(=) (=)
Spectrum ks Spectrum k3
Ref Level 30.00 dBm  Offset 11.60 d8 Ref Level 30.00 dBm  Offset 11.60 d8
o Att 08 AQT 1.6 ms @ RBW 10 MHz o att 2008 AQT 1.6 ms @ RBW 10 MHz
(@155 view (@155 View
|-
= 0.3
0.01 524 0.01 N -~
1£-03 1£-03 .
1 1!
|
1E 1E
|
1E-05 5 1E-05 T ~,
Ep"ﬁf.ﬁ"mm Mean Pywr + 20,00 dB. Eﬁ';i’f.ﬁ"mm Mean Pwr + 20.00 dB
Y Samples: 100000 " Function Samples: 100000
Mean | peak | |_10% | 1% | o010 | o Mean | Peak | cCrest | 10% | 1% | 0.1% | 0.01%
Trace 1 20.30 cBm 25.70 cBm 3.16 d& 5.33 d& 5.39 dB Trace 1 20.43 cBm 26.79 cBm 6.31 dB 3.07 dé 5.07 dB 5.94 dB 6.2
— - — -
Dste: 25002015 005204 Date: 25402015 005218
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saronas. FCC RF Test Report

Report No. : FG571610B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 493 | 492 | 9.85 | 9.75 - - -
Middle CH - - - - 497 | 486 | 9.73 | 9.89 - - -
Highest CH - - - - 500 | 4.86 | 9.81 | 9.71 - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al7-4 of 17

Report Template No.: BU5-FGLTE Version 1.3




SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 25402015 00:0G 19

G
Rof Lovel 30,00 dBm  Offsat 11.60 03 w RBW 100 kHz Rof Lovel 30.00 dBm  Offsat 11.60 03 w RBW 100 kHz
WV SWT 19us @ VBW 300 kN2 Mode Auto FFT o At W SWT 19us  VBW 300 kHz  Mode Auto FFT
Count 100/100 SGL Count 100/100
[0 1F) Max (@0 1F) Ma
MI1) 15.64 dBm)| M1[1] 14.30 dam)|
R 706.77000 M| 2 706.26000 Mz
~ ndB 26.00 d8)| >~ 26.00 d8)
i A, B A £,925000000 Mz » £.915000000 MH2]
] Q factor \ 143.3) 144.7|
0 o | A 0
f 7 v
/ \ i X
0 de 5 < 10 dee -
\ ] {
-50 db -50 db
-60 dB -60 dB
CF 706.5 MH2 1001 pts Span 10.0 MHz CF 706.5 MH2 1001 pts Span 10.0 MHz
Marker Marker
Type | Raf | Tre | X-value 1 | Function Rasult Type | Ref | Tre | X-value | Y-value |__Function | Function Rasult
M1 1 T06.77 MHz 4.92! M1 1 706.26 MHz 14.30 d&8m ndé down 4.915 MKz
T1 1 704.072 MHz 11 1 052 MHz -11.42 3m nd3 26,00 d@
T2 1 708.998 MH2 1 Q O T2 1 708.978 MH2 ~11.59 dBm Q factor 143.7
X AT & X L

Date: 25402015 00:06:30

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

1’;
Ref Level 30.00 dBm  Offset 11.60 08 w RBW 100 kHz Ref Level 30.00 dBm  Offset 11.60 08 w RBW 100 kHz
WV SWT 19us @ VBW 300 kM2 Mode Auto FFT o Att W SWT 19us  VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1FF Max (@ 1F) Ma
CITEY] 14.76 dBm) CITEY
o0 711.10900 Mz R 2009
e nd§ 26.00 d8| m v 26.00 d8)|
S50k o ALY e | SRy 0, C W 4965000000 Mz . - Npaal £.055000000 MH2
J Q factor 143.2) 'I 146.1
0 o - ) 0. |
f & -‘J 1
10 dea & 10 dee : i
'|‘ \ ! \
-20 di f . 4
1 A | \
i WA - \n
B R e s SRS e R atat
-40 deen
-50 dk -50 di
-60 d -60 i
CF 710.0 MH2 1001 pts Span 10.0 MHz CF 710.0 MH2 1001 pts Span 10.0 MHz
Marker Marker
Type | Raf | Tre | Y-value |__Function | Function Rasult Type | Ref | Tre | X-value | Y-value |__Function | Function Rasult
M1 1 14.76 cam ndé down #.965 MHz M1 1 709.481 MHz 15.23 o8y ndé down #.855 Mz
T1 1 1.54 o3m ndd 26,00 d 11 1 707.572 MHz ndd 26.00 db
T2 1 11.42 cBm Q factor 143.2 T2 1 712.428 MH2 Q factor 146.1
X T & X L
JL JL
Dste: 25002015 001328 Dste: 25002015 001339
—
l"‘f‘l Spectrum
Rof Lovel 30,00 dBm  Offsat 11.60 03 w RBW 100 kHz Rof Lovel 30.00 dBm  Offsat 11.60 03 w RBW 100 kHz
o At W0 SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att W SWT 19us » VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1P} Max @ 1Pk Max
M1} 15.55 dBm)| M1} 14.70 d8m|
on . 714.58900 Mz o 711.42200 Mz]
= 26.00 d8) & nds 26.00 d8|
10 l,’ W e 0t 'l N 4.995000000 M2 10 ',f A N, L[ TR 4 4055000000 M|
] \ 143, ! 4 factor \ 146.3
| \ \
0 d8 ; 0 .I T
i / {
L -10 dbe
\ / \
| — — -20 dpen— ~ — R —
~30 de 35 =50y ] -
~40 den- 40 dien-
-50 d -50 dis
-60 db -60 di
CF 713.5 MH2 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Markar Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 1 nde down 4.995 Mz M1 1 711.422 MHz 14.70 dam nde down #.855 Miz
11 1 nadg 26,00 d 11 1 711.062 MMz -11.11 é3m ndg 26.00 d@
T2 1 Q factor 1431 T2 1 715.918 MHz -11.32 d&m Q factor 146.5
X e X T
Dste: 25002015 00:15:59 Dste: 25002015 00:16:10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&)
Rof Level 30,00 dBm  Offsat 11.60 03 w RBW 300 kHz Rof Lovel 30.00 dBm  Offsat 11.60 03 w RBW 300 kHz
o At W08 SWT  126us @ VBW  1MHz  Mode Auto FFT 3 12605 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[0 17K Max
MI1) 16.56 dBm)| M1{1) 16.32 d8m)|
P 1 712.1370 Miiz] N “ 7124770 Miiz]
o N 26.00 d8| 2 26.00 d8|
. @ be v 9.650000000 Mie| 9,750000000 M|
b T Q factor 72.9) o ! 734
0 v, 0 f
¢ 1}
0 dier d - 10 din ‘I'
‘ [
J \
- . \ A 4 s
-30 doen A, o
-40 deen
-50 db -50 db
-60 dB -60 dB
CF 709.0 MH2 1001 pts Span 20.0 MHz CF 709.0 MH2 1001 pts Span 20.0 MHz
Marker Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult | Type | Ref | Tre | X-value | Y-value |_Function | Function Rasult
M1 1 712.137 MHz ndE down 9.85 Mz M1 1 712 477 MHz 16.32 cam nd8 down 75 Wiz
71 1 045 MHzZ ndi 26,00 dB 11 1 704.125 MHz 3.85 0m ndd 26.00 db
T2 1 713.895 MH2 7 Q factor 7 T2 1 713.875 MH2 ~3.84 dBm Q factor 731
X T & X L
Date: 25,40 2015 00:26:08 Date: 25402015 00:26:19
I’EE
Ref Lovel 30,00 dBm  Offset 11.60 03 w RBW 300 kHZ Ref Lovel 30,00 dBm  Offset 11.60 03 w RBW 300 kHz
o At M08 SWT  126us @ VBW  1MHZ  Mode Auto FFT o At WoB SWT  126us @ VBW 1MWz Modae Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 1P) Max [0 1Pk Mo
M) 1693 dBm TRy 15.04 dBm
PR . 711.5380 Mbiz] N o 708.3620 M|
£a 26.00 d8 £ 53 26.00 d8|
< 9,730000000 Mie| e Vet g e 9.090000000 M|
bk f Q factor \ 73a ke 71.0]
0.8 I L 0 '
i { \z
10 dee + i ¥
] \ \
L 1 \
g v v S S 8
-30 daen - . VA
-40 deen
50 50 di
0 -60
CF 710.0 MH2 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Rasult | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Rasult
M1 1 711.538 MHz 16.43 d&m ndé down 9.73 MKz M1 1 708.362 MHz 15.94 d8m ndé down 9.89 MHz
71 1 705.085 Mz 3.70 dam ndd 26,00 d 11 1 705.085 MHz -10.00 8m nda 26.00 db
T2 1 714.815 MH2 -3.41 cBm Q factor 73.1 T2 1 714.975 MH2 ~3.59 dBm Q factor 71.6

) T e

Date: 25 A0 2015 00:36.16

) ] unmee

Date: 25 A0L.2015 00:3627

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

I (=)
T Spectrum |5
Rof Lovel 30,00 dBm  Offsat 11.60 03 w RBW 300 kHz Ref Lavel 30,00 dBm  Offset 11.60 03 w RBW 300 kHz
o At W08 SWT  126us @ VBW  1MHz  Mode Auto FFT o Att WoB SWT  126us @ VBW 1MHZ  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 1F) Max [0 15k M
B3] 17.60 dBm M) 16.66 dBm)
R 710.5200 Miiz| R 708.5820 Mz
~ _\ —_.ndB 26.00 d8) » - ndi 26.00 d8)
i / pacalilh - Ae 9.610000000 MHZ| i { s eebtiiin, | A AV 9,710000000 MHz
] Q factor \ 72.4) | Q factor 74.0)
{ \ [
0 : 4 0 :
7] | | {
. ¢ ¢ s ;
7 i
"~ J i w—— X
& - N A
-50 db -50 dis
-60 db -60 dB
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MH2 1001 pts Span 20.0 MHz
Marker Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 710,52 MHz 17.60 cam ndE down 9.61 MKz M1 1 708.982 MHz 16.64 dam nde down 9.71 Miz
71 1 705.085 Mz .63 Bm ndi 26,00 de 11 1 705.185 Mz 10.02 d8m nd8 26.00 db
72 1 715.695 MHz -5.63 B Q factor 72.4 72 1 715.695 MHz -3.12 dBm G factor 7

)| ) Ui e

Date: 25 L 2015 00:35:47
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saronas. FCC RF Test Report

Report No. : FG571610B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 449 | 899 | 9.03 - - -
Middle CH - - - - 449 | 449 | 897 | 8.99 - - -
Highest CH - - - - 451 | 447 | 901 | 895 - - -

SPORTON INTERNATIONAL INC.
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No. : FG571610B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 25402015 000258

Date: 25402015 000609

1’;
Rof Lovel 30,00 dBm  Offsat 11.60 03 RBW 100 bz Rof Lovel 30.00 dBm  Offsat 11.60 03 RBW 100 kHz
o At WV SWT 19us @ VBW 300 kN2 Mode Auto FFT o At W SWT 19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1FF M (@0 1F) Ma
M1} dam)| Mi{1) 15.00 d8&m|
R 706.52000 Mz s 207.81900 Mz
0 Oce Bw 44855144986 MHz 2 " 1485514486 MHz2|
o B Y B o e P Vy pos e e ALY Vi al
10 db . - - : 10 et -
| 1 'I
0 o T { 0 o 1 %
| \ { \
0 de ; -10 dbe + -
5] =0 T
LT
40 dien-
-50 db -50 db
-60 dB -60 dB
CF 706.5 MH2 1001 pts Span 10.0 MHz CF 706.5 MH2 1001 pts Span 10.0 MHz
Marker Marker
Type | Raf | Tre | X-value 1 Functlon | Function Rasult | Type | Ref | Tre | X-value | Y-value Function | Function Rasult |
M1 1 n M1 1 15.00 d&8m
11 1 Occ Bw 4485514485 M2 11 1 9.99 g9 Occ Bw 4.485514485 M2
T2 1 T2 1 9.65 dBm
X T & i T

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 25402015 001307

[E
Rof Level 30.00 dBm  Offsat 11.60 03 RBW 100 bz Rof Lovel 30.00 dBm  Offsat 11.60 03 RBW 100 kHz
WV SWT 19us @ VBW 300 kN2 Mode Auto FFT o Att W SWT 19us  VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 1P} Max (@ 1F) Ma
MI1] 5.78 dBm)| ™M1 15.14 dBm)|
R 23 71063900 M| R " 711.67600 MHz]
e v ¥ Occ Bw 4.4855 14486 MHz| m Occ Bw 1.46551 4486 MHz|
N T e s Uabi A 1 e P A Aol At N2
10 d T “ 10 de T 1
| \ | \
0 J 0 !
] 7 T
| \ | |‘
0 di . -10 dee ] \
\ / \
20 d \ 20 dB L
L | \
o = A AV |\ 5
R ot e . roe Premapd A A
-40 -40 dian-
-50 db -50 db
-60 dB -60 dB
CF 710.0 MH2 1001 pts Span 10.0 MHz CF 710.0 MH2 1001 pts Span 10.0 MHz
Marker Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult | Type | Ref | Tre | X-value | Y-value |__Function | Function Rasult |
M1 1 710.639 MHz 15.78 d&m M1 1 711.678 MHz 15.14 d&m
71 1 707.75225 MHz Occ Bw 4485514485 M2 T1 1 10.40 G 4485514485 M2
T2 1 742.23776 MHz2 T2 1 8.85 Bm
X T & X L
JL JL

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 25402015 00:15.49

—
l"‘f‘l trum
Rof Lovel 30,00 dBm  Offsat 11.60 03 RBW 100 kHz Rof Lovel 30.00 dBm  Offsat 11.60 03 RBW 100 kHz
o At W0 SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att W SWT 19us  VBW 300 kN2 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1P} Max @ 1Pk Max
Mi1] 14.77 d8m)| M)
712.10100 Méz| o0
e . Occ Bw 4.505494305 MH2) -~ " Occ Bw 4
10 :" il i oo thmns e 10 ES i W B VUL VY Vo (VA A L Tt :
| | |
" { ) | 1
0 T 0 7 1
\ | 1
-10 dBe | L
- — -20 dpen— & — ‘.5 s
-30 dee | -8 gty ‘-L s
~40 den- 40 dien-
-50 db -50 dis
-60 db -60 dB
CF 713.5 MH2 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Markar Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 M1 1 14.68 dam
11 1 Occ Bw 4.505494505 M2 11 1 10.03 d&m Occ Bw 4465634465 M2
T2 1 T2 1 9.05 dBm
i Ui e

anmn e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

=
Ref Level 30.00 dBm  Offset 11.60 08 w RBW 300 kHz Ref Level 30.00 dBm  Offset 11.60 08 w RBW 300 kHz
Mo8 SWT  126us @ VBW  1MHZ  Mode Auto FFT o At M8 SWT  126us @ VBW 1Mz Mode Auto FFT
Count 100/100 SGL Count 100/100
(@ 1FF M (@0 1F) Ma
EITEY) 17.88 dBm M) 16.32 dBm)
P 7095000 Mz b 7048440 MHz|
= A Qpc Bw 8.991008991 M| i = 9.030969031 MHz
AN~ PP AT A 12
10 d - 10 de -
[ \ | \
0 { \ 0 { \
) { \
0 g f A t
/ \ \
\ vy —_—
-50 d -50 die
-60 d -60 e
CF 709.0 MHz 1001 pts $pan 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult | Type | Ref | Tre | X-value | Y-value |__Function | Function Rasult |
M1 1 709.5 17.63 cam M1 1 704.844 MHz 16.32 cam
11 1 64 cBm Occ Bw .931008991 Mi2 11 1 04,4845 MHZ 1 Occ Bw 3.030865031 Mz
T2 1 10.09 cBm 72 1 713.5155 MHz
X T & X

Date: 25 A0L.2015 00:25:58

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

1’6:;
Ref Lovel 30,00 dBm  Offset 11.60 03 w RBW 300 kHz Ref Lovel 30,00 dBm  Offset 11.60 03 w RBW 300 kh7
o At W06 SWT  126us @ VBW 1MHz  Mode Auto FFT o Att WoB SWT  126us @ VBW 1MWz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 1P} Max (@ 1F) Ma
MI1] 17.56 dBm)| mM11) 15.48 dBm)|
P 709.5200 Mz b L 708.2820 Mz
= ” e " 6.971028071 Mz ~ Occ Bw 6.991008991 Mkz|
Fer— A A BT e s o
10 d - - 10 de -
0 o i \ 0 1
1 t
/ \ ll
0 di ‘ 0 dbn +
\ \
-20 dBm—t=- S 20 dB
-30 dBen ~ RPN ey
-40 deen 40 dien-
-50 db -50 die
-60 dB -60 i
CF 710.0 MH2 1001 pts Span 20.0 MHz CF 710.0 MH2 1001 pts Span 20.0 MHz
Marker Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult | Type | Ref | Tre | X-value | Y-value |__Function | Function Rasult |
M1 1 709.52 MHz 54 d8m M1 1 705 15.48 d8m
11 1 705.5045 MHz Occ Bw 8.971028971 Mi2 T1 1 s Occ Bw 8.991008991 M2
T2 1 714.4755 MH2 110 T2 1 714,4755 MH2
X T %

Date: 25 AL 2015 00:36:56

Date: 25402015 00:36:08

(L

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Rof Lovel 30,00 dBm  Offsat 11.60 03 w RBW 300 kHz Rof Lovel 30.00 dBm  Offsat 11.60 03 w RBW 300 kHz
o At 008 SWT  126us @ VBW  1MHZ  Mode Auto FFT o Att M08 SWT  126us @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1P} Max @ 1Pk Max
M1} 17.08 dBm)| M1} 16.17 d8m|
' 7136370 Miiz| o 708.8620 Mz
= __occBR 9.010989011 MHz| » ¥ . OccBw 8.951048951 MHz
it ‘ oy i 7 — LA e
f \ [ \
’ I \ / \
0 7 ) 0. T T
10 di f L -10 dbe 4
\ { 1
f 1 /
R— ot - L o - 2 £
B L, = =
40 dien-
50 db -50 die
-60 db -60 dB
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Markar Marker
Type | Raf | Tre | X-value 1 Y-value |__Function | Function Rasult | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 713.637 MHz M1 1 708 B52 MHz 1¢
11 1 706,5045 MHz Occ Bw 3.010686011 Mi2 11 1 706.5045 MHz 1 Oce Bw 8.951048951 M2
T2 1 715.5155 MH2 T2 1 715.4555 MH2
)0 Ui e

Date: 25 A0 2015 003837
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dém Offset 11.80 d&

SGL Count 100/100

Mode Auto Swesp

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.20 dp Mode Auto Sweep

Date: 25 JUL. 2015 00.05:24

1 AvgPwr @1 Avgpwr
Limit Gheck PAES | SPURIGUIE CHMEKABS_ PAES
e Line _§PURIOUS_)INE_ABS PABS Linu _$PURIOUS INE_ABS =) PABS
20 di ﬁ 20 d8 (1'
1
10 d& il i 10 g8 t 1{
odi f IH 0de ‘} l‘
[
4 |
-10 gBm et -10 dB T ¥
SPURIOUS_LINE_ABS_ ) / |
-20 dBm — -20 dém
t
|
: P\ 4 4
-30 -30 dBm:
1 n % P ¥ i)
€008 f/ ) lﬁ‘ A || ey { M \
I\ T} 11 f
IRV - ql\ '.'l | H\‘ gl L/"‘& > -
50d8 [\ 5o i G f :
PN L/ ’ N
B e el 2
=60 -60 dBm =
Start 690.0 MHz 3003 pts Stop 709.0 MHz J (|l Start 711.0 MHz 3003 pts Stop 725.0 MHZ
|Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | poweraAbs | ALimit Range Low | Range Up | RBW | Frequenc | poweraAbs | ALimit
590,000 M 203 00 Mz 108 ooz 703.89306 MHz -31,21 dém -18.21 d8 711.000 MHz 716000 MHz 100.000 kHz 715.67782 MHz 20.58 dbm -9.42 db
703,900 MHz 704.000 MHz 30.000 kHz 703.99835 MHz 24.96 dém | -11.96 dB 716.000 MHz 716.100 MHz 30.000 kiz 716.00095 MHz -24.72 dBm -11.72 dB
704.000 Mz 709.000 MHz 100.000 kHz 704.33217 MHz 21.25 d&m -8.75 d 716.100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -27.06 dBm -14.06 dB
)i ey (LK e
L JL J L b ] W

Date: 25 JUL 2015 001804

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 25 JUL.2015 00.09:13

o
Spectrum ‘g’ Spectrum I -
Ref Level 30.00 dém  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit Gheck PABS | SPURIGUE CHNEKARS PASS
20 ghine §PURIOUS_LINE_ABS | PABS 20 dine _PPURIOUS_} INE_ABS PARS
10 dem 10 dBm
MWWW abiains Bl e T
B dde 2
o dBm f Al H
-10 d8m ! | Lo dom !
SPURIOUS_LINE_ABS_ | | II \
-20 der } 20 dB: t
[ \
30 8 o 304
— . ——
-40 /_/w-\’ i ~4a.d8 '\‘\N
-50 @8 — = 50 de e
P
B0 TB— 60 dB —
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions I | Spurious Emissions
Range Low Range U, RBW ] Frequency |__Power Abs ALimit Range Low |  Range Uj | RBW | Frequenc: |___Ppowerabs | ALimit
690,000 Mz 703,900 MRz 100,000 kRz 703.89306 MHz ~30.70 dém -17.70 d& 711000 MAT 716000 W 100.000 kHz Tra-20855 Tz 7.33 dbm —2'2,—57713']
703,900 MHz 704.000 MHz 30,000 kHz 703.99765 MHz -32.09 d&m | -19.09 dB 716.000 MHz 716.100 MHz2 30.000 kHz 716.00205 MHz -32.89 dBm -19.89 dB
AT . R D FLIHTETE 707.96354 MHz 7.08 d8m -22.92 db 716.100 MHz | 725.000 MHz 100,000 kHz 716.10445 MHz | -33.19 dém -20.19 dB
)|
L ] J L N ] CITTTTITT) -

Date: 25 JUL 2015 00:21:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Spectrum I

Ref Level 30.00 dbm
SGL Count 100/100

Offset 11.80 de Mode Auto Sweep

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.20 dp Mode Auto Sweep

Date: 25 JUL.2015 00:11:07

Date: 25 JUL 2015 00:23 47

1 AvgPwr @1 AvgPwr
Limit heck [ SPURIGUIE GHNEK DS _ PARS
20 Al\llll _$PURIOUS_)INE_ABS | 20 Einu _$PURIOUS INE_ABS PABS
1 N
iha ll | 10 g8 byt
[ | ﬁ
odi f | 0 [
\ | |
-10 d8m “10d64 /‘ |
SPURIOUS_ LINE_ABS_ \ \
-20 dBm y -20 dém
l T
\ t
-30d8 -30 dBm:
A 1 |
1 i Al AL N
¢ B L | ka4 1 [t
40 F L AT TR
N il b, ] T N
5008 ! s W P
% 7 T (!50 L oo = 3
P S et "’\AM
R -60 dém
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ({l'Start 711.0 MHz 3003 pts Stop 725.0 MHZ
| Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | Aimit__| __Rangelow | Rangeup | REBW | Frequency | poweraAbs | ALimit
690,000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -32.19 d&m -19.10 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 20.09 dBm -9.91 dB
703,900 Mzl TRS.000 Wiz 30.000 kz 703.99955 MHz -26.54 dBm | -13.54 dB 716.000 MHz 716.100 MHz 30.000 Ktz 716.00065 MHz -25.83 dBm -12.83 db
Ul 8 R G HLR LA L 70454715 Mz 20.25 d8m -9.75 db 716.100 MHz | 725.000 MHz 100,000 kHz 716.11334 MHz | -27.79 dém -14.79 db
-~
L J J L N ] T )
Date: 25.4L.2015 000718 Date: 25 JUL 2015 001958
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum “-}’ Spectrum I -
Ref Level 30.00 dém  Offset 11.80 de Mode Auto Swesp Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit heck PA [ SPURIGUIE CHNEK2ES_ PARS
20 ghine _FPURIOUS_LINE_ABS | PABS 20 ahine —$PURIOUS_LINE_ABS. PARS
10 de 10 g8m
x
= A i MM\
0dBm Il H || o e
|
-10 dBm | { «l'm dBm \"
SPURIOUS_ ABS,
20 dan | { - 1‘
- f \
—} {
=’
0d8 e -40 d ¥
e
-
-50 g8 o . o .50 dB \k
PED, o N
st i 4
=T -60 dB
Start 690.0 MH2z 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions I l Spurious Emissions
Range Low Range U RBW I Frequency | Power Abs ALimit Range Low |  Range U] | RBW | Frequenc | powerAbs | ALimit
690,000 Mz 703,900 MRz 100,000 kRz 703.83751 MHz -31.25 dém -18.25 d& OO0 TR 716000 Ve 100.000 FHz 712 78874 VI 6.32 dbm -mEJ
703.900 MHz 704.000 MHz 30.000 kHz 703.99855 MHz -32.96 dém | -19.96 dB 716.000 MHz 716.100 MHz 30.000 kiz 716.00784 MHz -35.27 dBm -22.27 dB
LT R RLERLALE 300.58254 Mz 6.19 d8m -23.81d8 716.100 MHz | 725.000 MHz 100,000 kHz 716.10445 MHz | -36.57 dém -23.57 db
) I o8 i
L JU J L N (T )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge /1 RB
= oo
Spectrum 2| spectrum I ‘7
Ref Level 30.00 dém Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit heck [ SPURIGUIE GHNEK DS _ PAES
20 A"\"“ _$PURIOUS_)INE_ABS | .] 20 Einu _$PURIOUS_)INE_ABS PARS
[ |
10 de. l| 10 g8 {
odi + 0 de l] t
[l i
-10 d8m sy -10 dBs 7
SPURIOUS. (INE 85" IR ,
-20 dBm f 1 -20 dém }
|
-30 4B [ \\ -3r‘1‘du v 4
/
\ ¥
L Al | ]| A Wk
\ / “TIU I i i Ty i
| 4 ) "
5008 / ' v %f\‘x. Lll %1 " A ,?(3 kﬂm ALY A A
] \ WS 1\ W m 5
R L TR | SN s U
i -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | ({['Start 706.0 MHz 3003 pts Stop 725.0 MHZ
| Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Atimit | Rangetow | Rangeup | REBW | Frequency | poweraAbs | ALimit
690,000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -34.15 d8m 2115 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.39560 MHz 20.25 dBm -9.75 db
793,900 Mz 704.000 MHz 30.000 kHz 703.99575 MHz -34.23 dém | -21.23 d8 716.000 MHz 716.100 MHz 30.000 kiz 716.02073 MHz -34.28 dBm -21.28 db
Al TR HLR LA L 70463450 Mz 21.09 d8m -8.91 dB 716.100 MHz | 725.000 MHz 100,000 kHz 716.10445 MHz | -34.10 dém -21.10 db
-~
L JL J L b ]
Date: 25.JUL.2015 00.28:12 Ootor 28002018 0040084
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
Spectrum “-}’ Spectrum I -
Ref Level 30.00 dém  Offset 11.80 de Mode Auto Swesp Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr @1 AvgPwr
Limit heck PA | SPURIGUIE CHNEKAES_ [T
i _Line _$PURIOUS_LINE_ABS | PABS 20 ghine— PURIOUS_) INE_ABS_ PARS
10 de. 10 d8m
S wrAA - ol || PO eacasmeind o e e
-10 dBm i -1D dBm
SPURIOUS_ l |
-20 gr [ 5o < }
WM/ \
-30 a8 —’A’_‘# A Jao d
~ R e
40 08 -0 de 1 o T
d \
50 g =L 50 dB N
60 -60 d:
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions I l Spurious Emissions
Range Low Range Up RBW 1 Frequency | Power Abs ALimit Range low | _ Range U, | RBW | Frequenct | _Ppowerabs | Alimit
690,000 Mz 703,900 MRz 100.000 khz 703.89306 Mz -32.67 dém 196708 | || 306000 M3 16 oe0 T 100,000 T3z T 55 o EEGEJ
703,900 MHz J04.000 MHE 30.000 kHz 703.99765 MHz -35.63 dim | -22.63 dB 716.000 MHz 716.100 MHz 30.000 kiz 716.00524 MHz -36.90 dBm -23.90 dB
LT . N T RLERLALE 70200999 Mz 3.94 d8m -26.06 dB 716.100 MHz | 725.000 MHz 100,000 kHz 716.15779 MHz | -33.60 dém -20.60 db
) I o8 i 11T e —
& %> ? L JL J
Date: 25.JUL 2015 00:32.01 Dater 82018 Goktstd
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 30.00 dbm
SGL Count 100/100

Offset 11.80 d&

Mode Auto Swesp

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.20 dp Mode Auto Sweep

1 AvgPwr @1 AvgPwr
Limit heck [ SPURIGUIE GHNEK DS _ PAES
20 Al\llll _$PURIOUS_)INE_ABS | s 20 Einu _$PURIOUS INE_ABS PARS
i }l
10 da { 10 dBrr
od l ode J T
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|/ A WU WA Y J ] N -
0"l — WAt
Start 690.0 MHz 3003 pts Stop 714.0 MHz (|l Start 706.0 MHz 3003 pts Stop 725.0 MHZ
| Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW. | Frequency |__Ppowerabs | Aimit | Rangetow | Rangeup | REBW | Frequency | powerAbs | ALimit
590,000 M 203 00 Mz 108 ooz 703.86526 MHz =34.94 dBm -21.9¢ db 706.000 MHz 716000 MHz 100.000 Kz 715.40559 MHz 19.59 dBm -10.41 6B
703,900 MHz 704.000 MHz 30.000 kHz 703.99865 MHz -36.37 dém | -23.37 d8 716.000 MHz 716.100 MHz 30.000 kiz 716.02712 MHz | -35.11 dBm -22.11 dB
Ul 8 - R LI ERLAGE J0.STES2 Wiz 20.77 Jem -9.23.d8 716.100 MHz | 725.000 MHz 100,000 kHz 716.10445 MHz -32.78 dém -10.78 db
™
L JL J L b ]
Date: 25.JUL.2015 00.30:07 Doter: 25: 802015 004248
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum “-}’ Spectrum I -
Ref Level 30.00 dém  Offset 11.80 de Mode Auto Swesp Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
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Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions I l Spurious Emissions
Range Low Range Up RBW 1 Frequency | Power Abs ALimit I Range Low | Range Uj | RBW | Frequenct | powerabs | ALimit
690.000 MHz 703,900 MHz 100.000 khz 703.89306 Mz -34.26 dBm ~21.26 08 | |~ 706500 MAE 716 D90 MFE 100.000 kHz 700 15165 T 3.53 dbm —2'37'5—09
703.900 MHz 704.000 MHz 30.000 kHz 703.94101 MHz -38.01 dém | -25.01d8 716.000 MHz 716.100 MHz 30.000 kiz 716.00335 MHz -38.18 dBm -25.18 dB
DA R LR 100,000 kHz 70741150 Mz 3.61 d8m ~26.39 db 716.100 MHz | 725.000 MHz 100,000 kHz 716.10445 MHz | -35.48 dém -22.48 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

Conducted Spurious Emission

LTE Band

17 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum Spectrum |
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PARS Limit tLImck
Ine $PURIOUS LINE ARS PABS Ine $PURIOUS | INE ABS
-10 deRRE— -10 AR
SPURIOUS_LINE_ABS _SPURY LINE_ABS
20 dB -20 dBi
<30 dB <30 dB
-40 dBm -40 dBr
A P )
-50 dB . -50 db -
-70 dBrm -70 dBi
80 dB: -80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 682.24888 MHz -58.15 dBm -45.15 dB 30.000 MHz 690,000 MHz 100.000 kHz 669.05547 MHz -58.08 dBm -45.08 dB
725.000 MHz 1.000 GHz 100.000 kHz 960.85165 MH2z -57.58 dBm -44.58 dB 725.000 MHz 1.000 GHz 100.000 kHz 830.08242 MH2 -57.48 dBm -44.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -46.88 dBm -33.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,68483 GHz | -46.98 dBm -33.98 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,98925 GHz -42,37 dBm -29.37 db 3.000 GHz 7.000 GHz 1,000 MHz 6,98675 GHz -42,39 dBm -29.39 db
7.000 GHz 9.000 GHz 1.000 MH2 7.86753 GH2 -42.45 dBm -29.45 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86703 GH2 -42.45 dBm -29.45 dB
i m N W
8 L J

\ JL J

Date: 25.JUL 2015 00 12.02

Date: 25.JUL 2015 001256

Middle Channel / QPSK

Middle Channel / 16QAM

N THITD e

8 JL J

Date: 25.JUL 2015 0014 33

Spectrum Spectrum | b=
Ref Level 0.00 dem  Offset 11.80 dg Mode Auto Sweep Ref Level 0.00 dém  Offset 11.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr | R
Limit (heck PAB Limit thur,k PAB
-10 48RE ¢ PURIOUS LINE ARS 210 &8RE i PURIOUS | INE ABS
_SPURIOUS_LINE_ABS S| S_LINE_ABS
~20 dBi -20 dBi
<30 dB -30 dB
-40 dBm: -40 dBm =
-50 dBi % -50 dBi -
-70 dBm -70 dB
-80 dB! -80 dB
-90 db -90 dBi
Start 30.0 MHz 19005 pts Stop 9.0 GHz || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 681.25637 MHz -58.17 dBm -45.17 db 30,000 MHz 690,000 MHz 100.000 kHz 666.41679 MHz -58.25 dém -45.25 db
725.000 MHz 1.000 GHz 100.000 kHz 946.29121 MHz -57.52 dBm -44.52 db 725.000 MHz 1.000 GHz 100.000 kHz 892.99451 MHz -57.60 dBm -44.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.43 dBm -33.48 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,81130 GHz | -46.95 dBm -33.95 dB
3.000 GHz 7.000 GHz 1,000 MHz 9825 GHz -42.08 dBm -29.08 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99575 GHz -42.14 dBm -29.14 db
7.000 GHz 5.000 GHz 1.000 MHz 7.86803 GHz -42.45 dBm -29.45 dB 7.000 GHz .000 GHz 1.000 MHz 7.83904 GH2 -42.33 dBm -29.33 dB
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PARS Limit tLImck
Ine $PURIOUS LINE ARS PABS Ine $PURIOUS | INE ABS
-10 deRRE— -10 AR
SPURIOUS_LINE_ABS 5 E_ABS
20 dB
-30 db -30 db
-40 dBm -40 dBr
b 1 -50 dB -
-70 dBrm -70 dBi
-80 dB: -80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
 Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 642.99850 MHz -58.18 dBm -45.18 dB 30.000 MHz 690,000 MHz 100.000 kHz 685.54723 MHz -58,25 dBm -45.25 dB
725.000 MHz 1.000 GHz 100.000 kHz 933.92857 MHz -57.34 dBm -44.34 dB 725.000 MHz 1.000 GHz 100.000 kHz 913.87363 MH2 -57.42 dBm -44.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz2 ~46.73 dBm -33.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,69483 GHz | -47.02 dBm -34.02 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99975 GHz -42.45 dBm -29.45 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99025 GHz -42.47 dBm -29.47 db
7.000 GHz 9.000 GHz 1.000 MH2 7.85504 GH2 -42.47 dBm -29.47 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86753 GH2 -42.40 dBm -29.40 dB
X YT & Y L
L JL J 8 L J
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Date: 25.JUL 2015 00.25:37

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum I Spectrum I -
RefLevel 0.00 dém Offset 11.80 de Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr |
Limit thr_-r_l. Limit (Lhnck PAB
_10 dipE—$PURIOUS LINE ARS .10 dipe_$PURIOUS LINE ARS
_SPURIO NE_ABS ABS
-20 dBi
<30 dB -30 dB
-40 dbm -40 dBm
——r p— T
-50dB i S R ;
-70 dBrr -70 dBrr
-80 dB -80 dB
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 687.19640 MHz -58,25 dBm -45.25 db 30,000 MHz 690,000 MHz 100.000 kHz 678.95052 MHz -58.17 dBm -45.17 db
725.000 MHz 1.000 GHz 100.000 kHz 893.54396 MH2 -57.48 dBm -44.48 dB 725.000 MH2 1.000 GHz 100.000 kHz 963.04945 MH2 -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -46.17 dBm -33.17 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,65584 GHz | ~47.06 dBm -34.06 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99975 GHz -42.53 dBm -29.53 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99475 GHz -42.64 dBm -29.64 db
7.000 GH2 9.000 GHz 1.000 MHz 7.85954 GHz -42.34 dBm -29.34 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86103 GH2 -42.41 dBm -29.41 dB
X T & T T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571610B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 25.JUL 2015 003721

Spectrum I pectrum | b
Ref Level 0.00 dem Offset 11.80 d& Mode Auto Swesp Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr e %verwr
Limit fheck PABS Limit thn}ck PAPS
FEURIOUS LINE ABS PABS .10 4ipe_$PURIOUS LINE ARS PABS
ABS
30 dB
-40 dBrr
I A
. .
-50 db
-70 dB
-80 dB
-90 dbi
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MH2 19005 pts Stop 9.0 GHz
 Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW Frequency | _Powerabs | Alimit Rangelow | Rangeup | RBW. | Frequency | __Powerabs | Alimit
30,000 MHz 690,000 MHz 100.000 kHz 385.06747 MHz -58.28 dBm -45.28 db 30.000 MHz 690,000 MHz 100.000 kHz 667.73613 MHz -58.07 dBm -45.07 dB
725.000 MHz 1.000 GHz 100.000 kHz 865.79670 MHz -57.58 dBm -44.58 dB 725.000 MHz 1.000 GHz 100.000 kHz 928.43407 MHz | -57.43 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.38 dBm -33.38 dB 1.000 GHz | 3.000 GHz 1.000 MHz 1.41115 GHz | -46.48 dBm -33.48 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,98575 GHz -42.28 dBm -29.28 db 3.000 GHz 7.000 GHz 1,000 MHz 6,98175 GHz -42.29 dBm -29.29 db
7.000 GHz 9.000 GHz 1.000 MH2 7.86553 GH2 -42.09 dBm -29.09 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85604 GH2 -42.53 dBm -29.53 dB
ik m i W
8 JL J 8 JL J
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Highest Channel / QPSK

Highest Channel / 16QAM

Date: 25.JUL 2015 00 47 30

Spe m I pectrum |
Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvgPwr | R
Limit lt;hv:r_k PABS Limit (ler,k PABS
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-40 dBm
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- -50 B! .
-70 dBrr
-80 dB| -80 dB
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz 100.000 kHz 682.90855 MHz -58.10 dém -45.10 dB 30.000 MHz 690,000 MHz 100.000 kHz 656.19190 MHz -58.08 dém -45.08 dB
725.000 MHz 1.000 GHz 100.000 kHz 898.76374 MHz -57.40 dBm -44.40 dB 725.000 MHz 1.000 GHz 100.000 kHz 880.63187 MH2 -57.64 dBm -44.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.17 dBm -33.17 dB 1.000 GHz | 3.000 GHz 1.000 MHz 2,67433 GHz | ~47.03 dBm -34.03 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,99425 GHz -42.44 dBm -29.44 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,97575 GHz -42.22 dBm -29.22 db
7.000 GH2 9.000 GHz 1.000 MHz 7.86103 GHz -42.59 dBm -29.59 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86303 GH2 -42.40 dBm -29.40 dB
T T & T L
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saronas. FCC RF Test Report

Report No. : FG571610B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0001
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0020

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG571610B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2/ 1.4MHz
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.16 0.0413 15.58 0.0361
Middle QPSK 1 0 16.37 0.0434 16.35 0.0432
Highest 1 0 17.76 0.0597 17.17 0.0521
Lowest 1 0 16.37 0.0434 15.57 0.0361
Middle 16QAM 1 0 16.61 0.0458 16.55 0.0452
Highest 1 0 18.03 0.0635 17.37 0.0546
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.31 0.0428 15.72 0.0373
Middle QPSK 1 0 16.67 0.0465 16.61 0.0458
Highest 1 0 17.84 0.0608 17.35 0.0543
Lowest 1 0 16.50 0.0447 15.91 0.0390
Middle 16QAM 1 0 16.91 0.0491 16.79 0.0478
Highest 1 0 18.08 0.0643 17.62 0.0578
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B1 of B39
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 2 / 5MHz

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.37 0.0434 15.80 0.0380
Middle QPSK 1 0 16.87 0.0486 16.75 0.0473
Highest 1 0 17.83 0.0607 17.20 0.0525
Lowest 1 0 16.56 0.0453 15.97 0.0395
Middle 16QAM 1 0 17.07 0.0509 16.95 0.0495
Highest 1 0 18.07 0.0641 17.44 0.0555
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.22 0.0419 15.42 0.0348
Middle QPSK 1 0 16.69 0.0467 16.46 0.0443
Highest 1 0 17.25 0.0531 16.87 0.0486
Lowest 1 0 16.43 0.0440 15.50 0.0355
Middle 16QAM 1 0 16.86 0.0485 16.64 0.0461
Highest 1 0 17.47 0.0558 17.07 0.0509
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B2 of B39
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 2 / 15MHz

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.15 0.0519 16.37 0.0434
Middle QPSK 1 0 17.06 0.0508 16.63 0.0460
Highest 1 0 17.49 0.0561 17.09 0.0512
Lowest 1 0 17.31 0.0538 16.43 0.0440
Middle 16QAM 1 0 17.30 0.0537 16.82 0.0481
Highest 1 0 17.57 0.0571 17.21 0.0526
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.10 0.0513 16.37 0.0434
Middle QPSK 1 0 17.21 0.0526 16.95 0.0495
Highest 1 0 17.08 0.0511 17.03 0.0505
Lowest 1 0 17.24 0.0530 16.58 0.0455
Middle 16QAM 1 0 17.41 0.0551 17.00 0.0501
Highest 1 0 17.26 0.0532 17.20 0.0525
Limit EIRP < 2W Result PASS
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s=amranas. FCC RF Test Report Report No. : FG571610B

LTE Band 4/ 1.4MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(Bm) | EIRP(W)
Lowest 1 0 16.39 0.0436 15.46 0.0352
Middle QPSK 1 0 16.54 0.0451 15.65 0.0367
Highest 1 0 16.47 0.0444 15.88 0.0387
Lowest 1 0 16.72 0.0470 15.71 0.0372
Middle 16QAM 1 0 16.76 0.0474 15.82 0.0382
Highest 1 0 16.65 0.0462 16.16 0.0413
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(Bm) | EIRP(W)
Lowest 1 0 16.45 0.0442 15.53 0.0357
Middle QPSK 1 0 16.54 0.0451 15.64 0.0366
Highest 1 0 16.32 0.0429 15.76 0.0377
Lowest 1 0 16.45 0.0442 15.76 0.0377
Middle 16QAM 1 0 16.65 0.0462 15.77 0.0378
Highest 1 0 16.60 0.0457 16.23 0.0420
Limit EIRP < 1W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 4 / 5MHz

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(Bm) | EIRP(W)
Lowest 1 0 16.67 0.0465 15.99 0.0397
Middle QPSK 1 0 16.74 0.0472 15.85 0.0385
Highest 1 0 16.94 0.0494 15.88 0.0387
Lowest 1 0 16.83 0.0482 16.13 0.0410
Middle 16QAM 1 0 17.01 0.0502 16.06 0.0404
Highest 1 0 17.09 0.0512 16.23 0.0420
Limit EIRP < 1W Result PASS
LTE Band 4 / 10MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(Bm) | EIRP(W)
Lowest 1 0 17.08 0.0511 15.96 0.0394
Middle QPSK 1 0 16.97 0.0498 15.89 0.0388
Highest 1 0 16.82 0.0481 15.76 0.0377
Lowest 1 0 17.32 0.0540 16.20 0.0417
Middle 16QAM 1 0 17.18 0.0522 16.08 0.0406
Highest 1 0 17.03 0.0505 16.00 0.0398
Limit EIRP < 1W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 4 / 15MHz

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(Bm) | EIRP(W)
Lowest 1 0 17.03 0.0505 15.67 0.0369
Middle QPSK 1 0 16.78 0.0476 15.65 0.0367
Highest 1 0 16.97 0.0498 16.25 0.0422
Lowest 1 0 17.21 0.0526 15.82 0.0382
Middle 16QAM 1 0 17.07 0.0509 15.92 0.0391
Highest 1 0 17.00 0.0501 16.35 0.0432
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(Bm) | EIRP(W)
Lowest 1 0 16.88 0.0488 15.76 0.0377
Middle QPSK 1 0 16.82 0.0481 15.52 0.0356
Highest 1 0 16.81 0.0480 15.89 0.0388
Lowest 1 0 16.92 0.0492 15.81 0.0381
Middle 16QAM 1 0 16.98 0.0499 15.75 0.0376
Highest 1 0 16.99 0.0500 16.08 0.0406
Limit EIRP < 1W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 5/ 1.4MHz

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 18.54 0.0714 9.15 0.0082
Middle QPSK 1 0 18.16 0.0655 9.45 0.0088
Highest 1 0 17.96 0.0625 10.18 0.0104
Lowest 1 0 17.78 0.0600 8.32 0.0068
Middle 16QAM 1 0 17.36 0.0545 8.68 0.0074
Highest 1 0 17.20 0.0525 9.31 0.0085

Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz
RB Horizontal Vertical
Channel Modulation

Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 18.48 0.0705 8.99 0.0079
Middle QPSK 1 0 18.25 0.0668 9.36 0.0086
Highest 1 0 18.08 0.0643 9.86 0.0097
Lowest 1 0 17.64 0.0581 8.19 0.0066
Middle 16QAM 1 0 17.27 0.0533 8.57 0.0072
Highest 1 0 17.09 0.0512 9.05 0.0080

Limit ERP < 7W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 5/5MHz

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 18.76 0.0752 9.27 0.0085
Middle QPSK 1 0 18.41 0.0693 9.52 0.0090
Highest 1 0 18.18 0.0658 9.97 0.0099
Lowest 1 0 17.82 0.0605 8.39 0.0069
Middle 16QAM 1 0 17.42 0.0552 8.59 0.0072
Highest 1 0 17.24 0.0530 8.95 0.0079
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz

S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 18.73 0.0746 9.12 0.0082
Middle QPSK 1 0 18.63 0.0729 9.52 0.0090
Highest 1 0 18.17 0.0656 9.74 0.0094
Lowest 1 0 18.12 0.0649 8.48 0.0070
Middle 16QAM 1 0 17.90 0.0617 8.94 0.0078
Highest 1 0 17.54 0.0568 9.11 0.0081

Limit ERP < 7W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 7 / 5MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.56 0.0570 14.18 0.0262
Middle QPSK 1 0 17.57 0.0571 13.44 0.0221
Highest 1 0 17.75 0.0596 13.75 0.0237
Lowest 1 0 17.77 0.0598 14.30 0.0269
Middle 16QAM 1 0 17.84 0.0608 13.60 0.0229
Highest 1 0 18.12 0.0649 14.14 0.0259
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.84 0.0608 14.07 0.0255
Middle QPSK 1 0 17.58 0.0573 13.54 0.0226
Highest 1 0 17.82 0.0605 14.02 0.0252
Lowest 1 0 18.31 0.0678 14.41 0.0276
Middle 16QAM 1 0 17.98 0.0628 13.81 0.0240
Highest 1 0 18.14 0.0652 14.18 0.0262
Limit EIRP < 2W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 7 / 15MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.69 0.0587 14.06 0.0255
Middle QPSK 1 0 17.39 0.0548 13.57 0.0228
Highest 1 0 17.62 0.0578 13.69 0.0234
Lowest 1 0 17.94 0.0622 14.33 0.0271
Middle 16QAM 1 0 17.97 0.0627 13.93 0.0247
Highest 1 0 17.85 0.0610 13.98 0.0250
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.65 0.0582 14.24 0.0265
Middle QPSK 1 0 17.59 0.0574 13.79 0.0239
Highest 1 0 17.98 0.0628 13.91 0.0246
Lowest 1 0 18.11 0.0647 14.63 0.0290
Middle 16QAM 1 0 18.36 0.0685 14.13 0.0259
Highest 1 0 18.11 0.0647 14.08 0.0256
Limit EIRP < 2W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 12/ 1.4MHz

RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 16.72 0.0470 1.19 0.0013
Middle QPSK 1 0 17.13 0.0516 1.38 0.0014
Highest 1 0 17.38 0.0547 1.47 0.0014
Lowest 1 0 15.87 0.0386 0.41 0.0011
Middle 16QAM 1 0 16.30 0.0427 0.59 0.0011
Highest 1 0 16.48 0.0445 0.26 0.0011

Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz
RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 16.77 0.0475 1.32 0.0014
Middle QPSK 1 0 17.22 0.0527 1.39 0.0014
Highest 1 0 17.26 0.0532 1.13 0.0013
Lowest 1 0 15.92 0.0391 0.50 0.0011
Middle 16QAM 1 0 16.37 0.0434 0.53 0.0011
Highest 1 0 16.42 0.0439 0.14 0.0010

Limit ERP < 3W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 12 / 5SMHz

RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 16.85 0.0484 1.31 0.0014
Middle QPSK 1 0 17.42 0.0552 1.57 0.0014
Highest 1 0 17.40 0.0550 1.03 0.0013
Lowest 1 0 15.99 0.0397 0.52 0.0011
Middle 16QAM 1 0 16.49 0.0446 0.67 0.0012
Highest 1 0 16.36 0.0433 0.08 0.0010

Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz
RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 17.00 0.0501 0.44 0.0011
Middle QPSK 1 0 16.98 0.0499 0.98 0.0013
Highest 1 0 17.39 0.0548 2.19 0.0017
Lowest 1 0 16.17 0.0414 -0.32 0.0009
Middle 16QAM 1 0 16.20 0.0417 0.41 0.0011
Highest 1 0 16.69 0.0467 1.42 0.0014

Limit ERP < 3W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 17 / 5SMHz

RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 17.12 0.0515 1.26 0.0013
Middle QPSK 1 0 17.13 0.0516 1.86 0.0015
Highest 1 0 17.15 0.0519 0.87 0.0012
Lowest 1 0 16.28 0.0425 0.22 0.0011
Middle 16QAM 1 0 16.36 0.0433 1.16 0.0013
Highest 1 0 16.26 0.0423 -0.07 0.0010

Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz
RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 17.50 0.0562 2.03 0.0016
Middle QPSK 1 0 17.63 0.0579 2.34 0.0017
Highest 1 0 17.38 0.0547 2.22 0.0017
Lowest 1 0 16.77 0.0475 1.23 0.0013
Middle 16QAM 1 0 16.75 0.0473 1.52 0.0014
Highest 1 0 16.63 0.0460 1.36 0.0014

Limit ERP < 3W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571610B

Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.25 -13 -42.25 -73.91 -61.82 1.67 8.24 H
5548 -53.17 -13 -40.17 -76.72 -60.24 2.65 9.72 H
Lowest 7403 -47.64 -13 -34.64 -76.42 -56.79 2.46 11.61 H
3700 -55.41 -13 -42.41 -73.93 -61.98 1.67 8.24 V
5548 -54.20 -13 -41.20 -76.65 -61.27 2.65 9.72 V
7403 -48.18 -13 -35.18 -76.31 -57.33 2.46 11.61 V
3756 -55.53 -13 -42.53 -74.45 -62.15 1.68 8.31 H
5639 -52.33 -13 -39.33 -76.03 -59.38 2.71 9.76 H
Middle 7515 -47.85 -13 -34.85 -76.46 -57.23 2.42 11.81 H
3756 -55.79 -13 -42.79 -74.31 -62.41 1.68 8.31 V
5639 -53.84 -13 -40.84 -76.03 -60.89 2.71 9.76 V
7515 -47.86 -13 -34.86 -76.02 -57.24 2.42 11.81 V
3819 -52.70 -13 -39.70 -74.6 -59.38 1.70 8.38 H
5723 -49.38 -13 -36.38 -75.54 -56.42 2.75 9.79 H
High 7634 -45.54 -13 -32.54 -75.91 -55.03 2.39 11.88 H
Ighest 3819 -53.56 -13 -40.56 -74.64 -60.24 1.70 8.38 V
5723 -50.79 -13 -37.79 -75.94 -57.83 2.75 9.79 V
7634 -45.69 -13 -32.69 -75.87 -55.18 2.39 11.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.59 -13 -42.59 -74.26 -62.16 1.67 8.24 H
5548 -52.71 -13 -39.71 -76.46 -59.78 2.65 9.72 H
Lowest 7403 -47.52 -13 -34.52 -76.43 -56.67 2.46 11.61 H
3700 -55.86 -13 -42.86 -74.3 -62.43 1.67 8.24 V
5548 -54.57 -13 -41.57 -76.77 -61.64 2.65 9.72 V
7403 -47.84 -13 -34.84 -76.04 -56.99 2.46 11.61 V
3756 -54.88 -13 -41.88 -73.9 -61.5 1.68 8.31 H
5632 -52.53 -13 -39.53 -76.18 -59.58 2.70 9.75 H
Middie 7515 -47.72 -13 -34.72 -76.47 -57.1 2.42 11.81 H
3756 -56.01 -13 -43.01 -74.61 -62.63 1.68 8.31 V
5632 -53.95 -13 -40.95 -76.02 -61 2.70 9.75 V
7515 -47.39 -13 -34.39 -75.81 -56.77 2.42 11.81 V
3812 -52.89 -13 -39.89 -74.52 -59.56 1.70 8.37 H
5723 -49.50 -13 -36.50 -75.8 -56.54 2.75 9.79 H
Highest 7627 -45.33 -13 -32.33 -75.8 -54.82 2.39 11.88 H
3812 -53.92 -13 -40.92 -74.62 -60.59 1.70 8.37 V
5723 -50.51 -13 -37.51 -75.92 -57.55 2.75 9.79 V
7627 -45.52 -13 -32.52 -75.61 -55.01 2.39 11.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -56.75 -13 -43.75 -75.43 -63.32 1.67 8.24 H
5552 -54.04 -13 -41.04 -77.77 -61.11 2.65 9.72 H
Lowest 7400 -48.72 -13 -35.72 -77.57 -57.86 2.46 11.60 H
3700 -56.86 -13 -43.86 -75.42 -63.43 1.67 8.24 V
5552 -55.60 -13 -42.60 -77.8 -62.67 2.65 9.72 V
7400 -49.64 -13 -36.64 -77.58 -58.78 2.46 11.60 V
3756 -56.65 -13 -43.65 -75.65 -63.27 1.68 8.31 H
5632 -53.39 -13 -40.39 -76.94 -60.44 2.70 9.75 H
Middle 7512 -48.62 -13 -35.62 -77.33 -58 2.43 11.81 H
3756 -57.19 -13 -44.19 -75.79 -63.81 1.68 8.31 V
5632 -54.92 -13 -41.92 -77.06 -61.97 2.70 9.75 V
7512 -49.10 -13 -36.10 -77.37 -58.48 2.43 11.81 V
3808 -54.28 -13 -41.28 -75.84 -60.95 1.70 8.37 H
5716 -51.96 -13 -38.96 -77.1 -59 2.75 9.79 H
Highest 7620 -46.40 -13 -33.40 -76.91 -55.88 2.39 11.87 H
3808 -55.36 -13 -42.36 -75.97 -62.03 1.70 8.37 V
5716 -51.95 -13 -38.95 -77.03 -58.99 2.75 9.79 V
7620 -46.91 -13 -33.91 -76 -56.39 2.39 11.87 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -56.48 -13 -43.48 -75.13 -63.05 1.67 8.24 H
5552 -54.78 -13 -41.78 -78.52 -61.85 2.65 9.72 H
Lowest 7400 -47.88 -13 -34.88 -77.69 -57.02 2.46 11.60 H
3700 -56.68 -13 -43.68 -75.2 -63.25 1.67 8.24 V
5552 -56.25 -13 -43.25 -78.45 -63.32 2.65 9.72 V
7400 -49.50 -13 -36.50 -77.62 -58.64 2.46 11.60 V
3752 -56.45 -13 -43.45 -75.36 -63.07 1.68 8.30 H
5624 -53.54 -13 -40.54 -77.19 -60.59 2.70 9.75 H
Middle 7500 -48.30 -13 -35.30 =77 -57.67 2.43 11.80 H
3752 -57.05 -13 -44.05 -75.71 -63.67 1.68 8.30 V
5624 -55.31 -13 -42.31 -77.45 -62.36 2.70 9.75 V
7500 -48.93 -13 -35.93 -77.35 -58.3 2.43 11.80 V
3800 -53.75 -13 -40.75 -75.27 -60.41 1.70 8.36 H
5700 -50.99 -13 -37.99 -77.12 -58.03 2.74 9.78 H
Highest 7600 -46.76 -13 -33.76 -77.38 -56.22 2.40 11.86 H
3800 -54.63 -13 -41.63 -75.3 -61.29 1.70 8.36 V
5700 -52.07 -13 -39.07 -77.07 -59.11 2.74 9.78 V
7600 -47.40 -13 -34.40 -77.51 -56.86 2.40 11.86 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 2 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.78 -13 -42.78 -74.27 -62.35 1.67 8.24 H
5548 -52.99 -13 -39.99 -76.55 -60.06 2.65 9.72 H
Lowest 7403 -47.07 -13 -34.07 -76.01 -56.22 2.46 11.61 H
3700 -55.77 -13 -42.77 -74.27 -62.34 1.67 8.24 V
5548 -54.79 -13 -41.79 -76.83 -61.86 2.65 9.72 V
7403 -48.42 -13 -35.42 -76.19 -57.57 2.46 11.61 V
3742 -55.78 -13 -42.78 -74.84 -62.39 1.68 8.29 H
5618 -52.23 -13 -39.23 -75.88 -59.28 2.69 9.75 H
Middle 7487 -46.97 -13 -33.97 -75.81 -56.31 2.43 11.77 H
3742 -56.80 -13 -43.80 -75.22 -63.41 1.68 8.29 V
5618 -53.64 -13 -40.64 -75.7 -60.69 2.69 9.75 V
7487 -47.72 -13 -34.72 -75.96 -57.06 2.43 11.77 V
3791 -52.97 -13 -39.97 -74.34 -59.62 1.70 8.35 H
5688 -49.74 -13 -36.74 -75.72 -56.78 2.73 9.78 H
Highest 7578 -45.82 -13 -32.82 -76.3 -55.26 2.40 11.85 H
3791 -53.77 -13 -40.77 -74.43 -60.42 1.70 8.35 V
5688 -50.79 -13 -37.79 -75.81 -57.83 2.73 9.78 V
7578 -46.21 -13 -33.21 -76.29 -55.65 2.40 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571610B

LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.29 -13 -42.29 -73.78 -61.86 1.67 8.24 H
5548 -53.14 -13 -40.14 -76.7 -60.21 2.65 9.72 H
Lowest 7403 -47.24 -13 -34.24 -76.31 -56.39 2.46 11.61 H
3700 -55.32 -13 -42.32 -73.77 -61.89 1.67 8.24 V
5548 -54.17 -13 -41.17 -76.53 -61.24 2.65 9.72 V
7403 -48.28 -13 -35.28 -76.4 -57.43 2.46 11.61 V
3742 -55.18 -13 -42.18 -75.11 -61.79 1.68 8.29 H
5611 -52.51 -13 -39.51 -76.27 -59.57 2.69 9.74 H
Middle 7480 -47.31 -13 -34.31 -76.34 -56.63 2.44 11.76 H
3742 -56.50 -13 -43.50 -74.97 -63.11 1.68 8.29 V
5611 -54.52 -13 -41.52 -76.17 -61.58 2.69 9.74 V
7480 -47.90 -13 -34.90 -76.16 -57.22 2.44 11.76 V
3777 -53.42 -13 -40.42 -74.62 -60.06 1.69 8.33 H
5667 -50.27 -13 -37.27 -76.21 -57.32 2.72 9.77 H
Highest 7557 -45.00 -13 -32.00 -75.96 -54.42 241 11.83 H
3777 -54.00 -13 -41.00 -74.59 -60.64 1.69 8.33 V
5667 -51.03 -13 -38.03 -75.73 -58.08 2.72 9.77 V
7557 -45.67 -13 -32.67 -75.85 -55.09 2.41 11.83 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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